
        Cautions: 
        1. Samples as supplied to the laboratory have been tested.The laboratory authority does not bear any responsibility as to the representative charecter of the samples to be tested. 
        2. It is recommended that the samples are sent in a secure and sealed cover/packet/container under signature of the competent authority. 
        3. In order to avoid fraudulent fabrication of the test results, it is recommended that all test reports should be collected by duly authorized person and not by the contractor/supplier. 
        Observation on Specimen(if any): 
        1. 
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MILITARY ENGINEER SERVICES (MES)
TEST RESULTS FOR TENSILE STRENGTH OF PLAIN/DEFORMED/RIBBED COLD TWISTED M.S. BARS

Job No :  69/2020-2021(Steel). Copy No. :  01
Name of Client :  GE (Air) Chattogram. Sample Specimen :  Length 600 mm Dia 10mm
Ref Itr No :  6004/ATI/24/E-6 Dt. 10 Sept'2020. Sample Grade :  60
 Project Name  :  EinC/20 of 2017-2018.  Frog Mark  :  Golden Ispat B-400 DWR
 Date of Collection  :  Monday, 14 September, 2020
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No

Nominal
Dia
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Weight
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Actual Unit
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Yield or
Proof Load

Yield or
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Strength

Average
Yield or

Proof
Strength

Ultimate
Load

Ultimate
Strength

Average
Ultimate
Strength

Elongation
% (gauge
length)

Average
Elongation
% (gauge
length)

inch
mm

inch
mm

sq.inch
sq.mm

lb/ft
kg/m

lb/ft
kg/m

lb
kn

psi
Mpa

psi
Mpa

lb
kn

psi
Mpa

psi
Mpa

8inch 5d** 8inch 5d**

1 0.394
10

0.397
10.085

0.1217
78.5398

0.421
0.627

9021.63
40.13

74108
511

12200.44
54.27

100220
691

21

2 0.394
10

0.397
10.085

0.1217
78.5398

0.421
0.627

0.421
0.627

9100.31
40.48

74754
515

74606
514

12200.44
54.27

100220
691

100349
692

18.5 20

3 0.394
10

0.397
10.085

0.1217
78.5398

0.421
0.627

9125.04
40.59

74957
517

12247.65
54.48

100608
694

19.5


